



检验报告

No: NT-DFT-2015W00893

贴样						
序号 No	检验项目		单位	技术要求	检验结果	单项判定
1	纤维含量		%	—	棉: 100	—
2	pH值		—	4.0~8.5	7.6	合格
3	甲醛含量		mg/kg	≤75	未检出	合格
4	拆下纱线线密度	经纱	tex(s)	—	13.1(44.5)	—
		纬纱		—	12.6(46.3)	—

注: 甲醛含量试验检出限为20mg/kg, “未检出”表示检测结果小于检出限。

